
Regional Water Supply Project

• 8.3.3.1 Alternative A - Conventional Process using Ch/oramines for
Secondary Disinfection

Description. The liquids process components for this alternative consist of the
following:

• Rapid mix structure for mixing coagulant chemicals
• Solids-contact clarifiers
• Dual media filters
• Provisions for installation of UV disinfection in the future
• 2 MG clearwell with chlorine or chlorine dioxide contact chambers

The process schematic for this alternative is shown on Figure 8-1. A summary of the
design criteria is shown in Table 8-2 below.

Table 8-2: Alternative A Design Basis

•

q

UNIT PROCESS
Rapid Mix
Number of Trains 2
Number of Compartments per Train 2
[...]
compounds and in reducing accumulations inside pipelines. Activated carbon is
considered the most effective treatment when adequate contact time is provided.
A secondary benefit of activated carbon is that it will adsorb the organic
precursor materials that form chlorinated DBPs. While KmnO4 is effective for
some types of T&O compounds, it is not reported to be very effective for
removing earthy-musty tastes and odors resulting from algal activity in natural
water bodies. PAC or GAC is more effective in removing these compounds.

Treatment Technology Selection 8-27
Technical Memorandum for GBRA M11LCCLM

PIRNIE



Regional Water Supply Project

For the recommended Alternative E, the GAC contactors would adsorb the odor-
compounds. Therefore, PAC would not be necessary for this alternative.related

Facilities to feed potassium permanganate should be installed near the intake for
bio-film control inside the raw water pipeline.

8.8 Corrosion Control
For Alternative E, the finished water pH, alkalinity, and hardness is estimated to
be between 8.0 to 8.2, 150 to 200 mg/L, and 106 to 250 mg/L, respectively.
Therefore, no additional corrosion control measures are anticipated. Further, in
1998, Malcolm Pirnie conducted chemical compatibility tests of treated Canyon
Lakes water with Edwards aquifer water. From the study, it was determined that
these tested blends should be stable and not result in chemistry changes that
would promote corrosion or precipitation in the customers systems. Space

should however be allocated within the plant to install a sequestering agent if
water quality varies in the future where corrosion control measures would be

needed.

q

•
Treatment Technology Selection 8-28 MVWCOM
Technical Memorandum for GBRA PIRNIE



r^

Regional Water Supply Project for Portions of Comal,
Kendall, and Bexar Counties

Residuals Management Evaluation

Technical Memorandum

•

0



Regional Water Supply Project

•

•

•

Table of Contents

9. Residual Management Evaluations ............................................................9-1
9.1. Introduction ......................................................................................... ...9-1
9.2. General Residuals Information ........................................................... ...9-1

9.2.1. Regulations ......................................................................................9-1
9.2.2. Raw Water Characteristics ..............................................................9-2
9.2.3. Site Conditions ................................................................................. 9-2

9.3. Conventional Treatment Plant Option ....................................................9-2
9.4. Membrane Filtration Plant Option ..........................................................9-2

9.4.1. Pretreatment ....................................................................................9-3
9.4.2. MF/UF Membranes ..........................................................................9-3
9.4.3. MF/UF CIP Residuals Sizing ...........................................................9-3

9.5. GAC ....................................................................................................... 9-3
9.6. Estimated Residuals Production for Treatment Alternatives ..................9-4
9.7. Flow Equalization ...................................................................................9-5
9.8. Thickening Processes ............................................................................9-5

9.8.1. Gravity Thickener .............................................................................9-5
9.8.2. DA F . . .. . . . . . . . . . . . .. . . . . ... . . . . . . . . . . . . . . . .. . . . . . . ... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. . . . . . . . . . . . . 9-6

9.9. Dewatering Processes ......................................................................... ..9-6
9.10. Sizing and Design Criteria ................................................................ ..9-7
9.11. Cost Evaluation ................................................................................. 9-11

Table 9-1: Typical Raw Water Quality Assumptions..........................................9-2
Table 9-2: Treatment Processes and Estimated Residuals Produced ..............9-4
Table 9-3: Advantages and Disadvantages of Air Drying Systems ...................9-6
Table 9-4: Design Criteria .................................................................................9-7
Table 9-5: Capital Cost Opinion ......................................................................9-11

Figure 9-1: Schematic Residuals System for Conventional Treatment
with GAC ...... ........................................................................................... 9-9

Figure 9-2: Schematic Residuals System for Membrane Treatment
with GAC ...............................................................................................9-10

Residuals Management
Technical Memorandum for GBRA

MtllLCt)t-M
PIRNIE



Regional Water Supply Project

0
9. Residual Management Evaluations

9.1. Introduction

This section discusses the selection of a residuals treatment process. Because
this evaluation occurs concurrently with the treatment technology evaluations,
multiple residual management approaches have been developed. The two
treatment alternatives under consideration are conventional treatment and
microfiltration/ultrafiltration (MF/UF) membrane filtration. Both plant alternatives
have granular activated carbon (GAC) contactors to remove total organic carbon
(TOC) and potential taste and odor compounds.

9.2. General Residuals Information

The purpose of a residuals process is to reuse, reduce, and remove anything left
from the water treatment process. Typical residuals processes include flow
equalization basins, a thickening process, a dewatering process and final
disposal of residuals. The flow equalization basin settles out some of the solids
where possible, allows for recycling water to the water treatment plant inlet, and
provides a steady flow to the next steps in the residuals treatment process. The
thickening process concentrates the residuals before dewatering and recycles
more water to the water treatment plant inlet. Finally, the dewatering process
prepares the residuals for final disposal. Design of a water treatment plant

^ residuals system is based on government regulations and requirements, the raw
water quality and characteristics, and site conditions, as well as the type of
treatment systems used.

9.2.1. Regulations

The following codes and regulations are applicable to the disposal of residuals:
• Texas Natural Resource Conservation Commission (TNRCC) Chapter 290,

Subchapter D.
• Texas Pollutant Discharge Elimination System (TPDES) Discharge Permit

Standards

TNRCC requires that the return of the decant (recycle) water to the raw water
intake be controlled in order to minimize interference with the treatment process.
Future recycling requirements could limit the maximum recycle rate to 10% of
plant flow and/or limit recycle water turbidity to a maximum of 2 NTU. In order to
obtain the turbidity limit and also reduce the return of microbials to the front of the
plant, a conventional filtration system may require additional treatment prior to
recycling, such as a small membrane system or pressure filter. Because
membranes provide a physical barrier to microbials, it is unlikely that decant
water from a membrane system would need additional treatment before
recycling.

•
Residuals Management 9_1 MAIUCC"
Technical Memorandum for GBRA PIRNIE



Regional Water Supply Project

9.2.2. Raw Water Characteristics
The two raw water characteristics that affect residuals volume and handling are
turbidity and total suspended solids (TSS). Table 9-1 contains the raw water
quality assumptions used in estimating sludge production. Preliminary residuals
system sizing is based on a conservative value of 1.5 for the TSS/Turbidity ratio,
along with the 90th percentile turbidity of approximately 5 NTU.

in 1• T ical Raw Water Quali Assum tionsTable -
Water Characteristics Average Value Max. Value

SUth Percentile 90t" Percentile

Turbidity 2 NTU 4.8 NTU

TSS 4 mL 7 mL

TSS/Turbidi Ratio 2.0 1.5

9.2.3. Site Conditions
Site conditions will also affect the residuals process selection. The general area
(near Canyon Lake) has a net pan evaporation rate of 70 in/yr, which indicates

that air drying systems may be preferred over more operation intensive

mechanical systems. The specific water treatment plant site is still being
evaluated, which may also modify the residuals process shown in this technical

memorandum. Specifically, the preferred method of residuals transfer is by
gravity flow, but more pumping may be required depending on the layout and
elevations of the chosen plant site.

9.3. Conventional Treatment Plant Option
Conventional filtration can produce multiple types of residuals for disposal based
on the water quality and the exact type of treatment systems used. It is
assumed that treatment will consist of a solids contact clarifier and filtration unit.

Residuals produced include:
• Coagulant sludge from the solids contact clarifier

• Filter wash water solids

Ferric sulfate could be used as the primary coagulant in the system. However,
enhanced coagulation methods, such as polymer addition, may produce

additional residuals. A small continuous stream of sludge would be produced
from the gravity thickeners and routed to the gravity thickners.

9.4. Membrane Filtration Plant Option
The membrane treatment plant option will produce residuals from pretreatment,
membrane filter backwashing, and membrane cleaning.

A

Residuals Management 9-2 ^ ^ ^'
Technical Memorandum for GBRA



Regional Water Supply Project

^ 9.4.1. Pretreatment

Most membrane manufacturers recommend a 200 micron strainer upstream of
the membranes to avoid fouling. Typical backwash (cleaning) for strainers is
activated when a pressure loss of 3 to 5 psi occurs. Flow to the membrane
system is uninterrupted during the strainer's backwash. Backwash operation will
occur approximately three times a day for each of the three strainers, at 200
gallons per backwash cycle. Because of its high grit content, strainer wash water
would be sent directly to sludge drying beds.

9.4.2. MF/UF Membranes
MF and UF membranes produce two types of waste:
• Wash water (from membrane backwash operation)
• Membrane cleaning waste or CIP (clean in place) residuals, which may occur

at one to three month intervals (conservative assumption)
Assuming that MF/UF membranes operate with a dead-end flow system, all
reject material will be removed with the wash water waste and no "brine" will be
produced.

Membrane backwashing occurs at an approximate rate of 2000 gpm for a one
minute time duration, followed by a five to six minute time lag before the next
backwash cycle begins. A flow equalization basin will be provided to produce a

^ more steady flow rate to the solids thickening process. Approximately 500,000
gallons per day of wash water are produced by the membrane backwash system.

9.4.3. MF/UF CIP Residuals Sizing
Approximately 10,000 gallons of cleaning solution are produced for cleaning
each unit. In addition, the MF/UF CIP solution may be neutralized with a caustic
solution, prior to disposal. For preliminary design sizing, it was assumed that one
membrane unit would be cleaned once a month, with a worse case condition of
two units being cleaned. This is a conservative assumption representing worst-
case scenario conditions. Cleaning frequency will be established during pilot
testing. Two typical alternatives for disposal of CIP waste include direct disposal
to a sanitary sewer or disposal to a holding tank, with removal by a septic tank
truck(s). Because there are no sanitary sewers close to the treatment plant, a
holding tank, sized to hold two cleanings, should be provided.

9.5. GA C

GAC contactors will be used with either a conventional or MF/UF membrane
treatment plant, and the residuals produced from the GAC apply to both
alternatives. The GAC units will be downstream of either treatment system and
will produce very little residual volume. GAC systems produce two types of
residuals: carbon fines from the initial GAC start-up operation, which are typically
washed out in the first day or two of operation; and influent solids which are

Residuals Management 9-3 ^ALCOW
Technical Memorandum for GBRA PIRNIE



Regional Water Supply Project

removed during backwashing of the GAC bed. Also removed during the

backwash cycle are GAC fines produced by particle abrasion during

backwashing. The backwash interval is estimated between 6 and 12 months.
Depending on whether the GAC system is utilized at full capacity or partial
capacity (during flow splitting), regeneration may be required in less than 6
months. In this case, the backwash interval would rely on the anticipated

regeneration interval. Backwash of the GAC system will require high flow rates

to achieve a 35% bed expansion. The backwash time duration is similar to

conventional dual media gravity filters. The approximate volume of the GAC

wash water is 870,000 gallons.

9.6. Estimated Residuals Production for Treatment Alternatives

Table 9-2 contains the estimated residual production for each of the 10 MGD
treatment processes. Residual quantities are shown in both dry pounds of solids
produced per day and gallons of liquid containing the residual solids produced
per day. The dry pounds of solids remains constant throughout the residuals
treatment process, while the liquid gallons per day will be reduced as the
residuals are further processed and the residual concentration increased.

Table 9-2: Treatment Processes and Estimated Residuals Produced

Parameter Design Value Residuals Residuals
(dry lb/d)

CONVENTIONAL TREATMENT
Raw Water Characteristics

' 5 NTU 1,580,000630Turbidit
Pretreatment

PAC 15 m/L 1250 1 ncl. Above

Conventional Treatment
40 m/L 970 Incl. Above

Ferric Sulfate
MEMBRANE TREATMENT
Raw Water Characteristics

' 5:N TU 630 500,000
Turbidity

Membrane Treatment
2 00010 10,000 gal/-CIP Waste Stream ,

al/cleanin month

GAC
Additional Fines 870,000± - 870,OOO+Jsix

al/BW months

GPD is dependent on residu als concentration leaving the treatment system

and a plant flow of 10 MGD.
freqcleaninb2

uency of once per month.raAssumes maximum mem gne

•
Residuals Management 9-4 ^, ^ ^^
Technical Memorandum for GBRA



Regional Water Supply Project

^ 9.7. Flow Equalization

Both the conventional and MF/UF treatment options will require flow equalization
prior to residuals discharging to the thickening process. For a conventional
treatment plant, a flow equalization basin will be provided, consisting of two cells
of 1,580,000 gallons each. This will hold two days volume of conventional
residuals production and provide volume for GAC wash water.

For MF/UF membrane treatment, a flow equalization tank of 30,000 gallons will
be provided for the membrane backwash. A separate wash water equalization
lagoon will be supplied for the GAC backwash. This equalization lagoon will
operate as a retention basin and slowly recycle wash water back to the front of
the plant. The inlet pipe will include an isolation valve and an energy dissipater,
and the outlet pipe will allow decanting at multiple levels and complete drainage
of the lagoon. The entire lagoon surface will be covered by several inches of a
non-permeable lining to prevent groundwater contamination. Area requirements
for the lagoon also include access.

9.8. Thickening Processes
For either the conventional or MF/UF treatment, the residuals should be
thickened prior to dewatering. The percent solids achieved is dependent on the
particular sludge to be treated and coagulant addition. Options for thickening
include dissolved air flotation (DAF) and a gravity thickener. For these

^ processes, a wash water recycle pump will be provided to transfer water to the
plant inlet.

9.8.1. Gravity Thickener

A gravity thickener is normally comprised of a circular tank with a center feed
well. The residuals flow stream enters the tank up through this center feed well
and then settles to the bottom of the tank. The concentrated residuals are
removed by scrapers and sent to the dewatering process, while the clarified
effluent is pumped to the beginning of the water treatment process.

A gravity thickener is the recommended for the conventional treatment plant
option. Residuals from the conventional plant solids contact clarifier and the filter
wash water will be discharged to the equalization basins. Residuals from the
equalization basins would flow by gravity to the gravity thickener for thickening to
approximately 3 to 4 percent solids. From the gravity thickener, the residuals
would be discharged to the dewatering facility. Alternately, the residuals flow
stream from the solids contact clarifier could flow directly to the gravity thickener,
or flow from the equalization basins could bypass the gravity thickener and
discharge to the dewatering facility. The thickening system includes two gravity
thickeners (one standby) and a coagulant feed system.

•
Residuals Management
Technical Memorandum for GBRA 9-5 ^^N^



Regional Water Supply Project

9.8.2. DAF
In the DAF process, recycle water and compressed air are combined and fed into
a tank containing the residuals flow stream. As the recycle water is

depressurized, tiny bubbles form, lifting residuals to the top of the tank and
concentrating them for removal. The concentrated solids are removed by a
skimmer and sent to the dewatering facility, while clarified effluent is pumped to

the plant inlet.

DAF thickening is considered effective for MF/UF treatment, because it can treat
lower solids concentrations better than gravity thickeners. Wash water from the

membranes will be discharged to the DAF for thickening to approximately 4
percent solids. From the DAF, concentrated residuals would be gravity fed to the

dewatering facility. The thickening facility would include two DAF systems (one
standby), an external air supply, and a coagulant feed system.

Approximately one pound of a non-polymer coagulant, such as aluminum sulfate
or ferric chloride, will need to be added per pound of TSS to achieve the target

concentration. Approximately 491,000 gallons of the membrane wash water flow
would be recycled from the DAF unit pump station to the WTP inlet.
Approximately 9,000 gallons of residuals concentrate would be discharged from
the DAF system to the dewatering processes.

9.9. Dewatering Processes
Options for dewatering include sludge lagoon beds, sand drying beds, centrifuge
dewatering facilities, vacuum assisted drying beds, and belt filter presses.
Although mechanical dewatering facilities could be used to effectively process
the thickened residuals, the relatively high evaporation rate at Canyon Lake
suggests that evaporative drying/dewatering processes, such as sludge lagoons
or sand drying beds, would be a simpler to operate and a more economical

option. Sludge lagoons or sand drying beds could be used for either
conventional or membrane filtration. A summary of the advantages and

disadvantages of air drying systems is provided in Table 9-3.

Table 9-3: Advantages and of Air Drying Sy
Disadvantages

• Low energy requirements • Possible odor and vector

• Does not require continuous problems.

operator attention. • Large land requirements

• Low maintenance.
• Easy to construct.
• Lower capital and operational costs

than mechanical processes

Sand drying beds are the recommended dewatering process. Although sludge
lagoons could be used as part of the dewatering process, the residuals leaving

Residuals Management 9-6 MALCOLM

Technical Memorandum for GBRA PIRNIE

•

•

is



Regional Water Supply Project

^ the lagoons would require additional treatment or handling before disposal. Sand
drying beds can provide residuals ready for off-site disposal and allow more
water to be recycled back to the water treatment plant.

Residuals from the DAF or gravity thickener will be gravity fed to the drying beds
facility. The drying bed facility would include four separate drying beds and a
decant pump system for removing excess water. The finished residuals will
contain between 25 and 50% solids. The shallow sand beds will include an
underdrain system, and a layer of gravel at 2 feet deep, and a layer of sand one
foot deep. With the MF/UF membrane option, the wash water equalization
lagoon for the GAC backwash could temporarily store residuals during the winter
months if evaporation and/or use of the drying beds are restricted.

9.10. Sizing and Design Criteria

Sizing and design criteria for the various residuals treatment processes are
shown in Table 9-4. Schematics for the residuals produced by the different water
treatment processes and residuals management are also presented.

Table 9-4: Desion Criteria

•

•

Parameter Design Value
CONVENTIONAL TREATMENT
Influent Characteristics
Lbs. of residuals per day from turbidity 630
Lbs. of residuals per day from PAC
addition

970

Lbs. of residuals per day from ferric
sulfate addition

1250

Total lb of residuals per day 2850
Flow Equalization Basin
Number of cells 2
Volume per cell, gal 1,580,000
Sidewater depth (with freeboard), ft 14
Dimension of each cell, ft Length =245

Width =70
Thickening -Gravity Thickener
Number of units 2 (one standby)
Hydraulic loading rate (gpm/ft2) 0.12
Diameter, ft 34
Sidewater depth (with freeboard), ft 10
Dewatering - Sand Drying Beds
Number of Sand Drying Beds 4
Dimension of each bed, ft Length =150

Width =50

Residuals Management
Technical Memorandum for GBRA 9-7 ^^.^^



Regional Water Supply Project

Parameter Desi n Value

Area required by beds and access, ac 1±

Access road width, ft
12

1VIEMBRANE TREATMENT

Influent Characteristics

Lbs. of residuals per da from turbidit 630

Lbs of residuals per day from DAF 630

added coagulant
Total lb of residuals per day 1260

Flow Equalization Tank
galVolume 30,000±,

fthtHei
15

,g
Tank Diameter, ft 20

Thickening - DAF
2 (one standbNumber of Units

cle% Rec
25

y
Lb coagulant added/lb TSS 1

H draulic loading rate m/ 2
Flotation Diameter, ft 17

ftDiameter
18,

ftthDetd
6.5,perewaSi

Lbs. Air required/ lbs. Solids 0.02

GAC Wash water Equalization Lagoon

Flow to lagoon, gal 870,000± al

Depth of Lagoon, ft 10

Side slope
3:1

Dimension of lagoon, ft Length =215
Width =75

Dewaterin - Sand Drying Beds 4
Number of Sand Drying Beds
Dimension of each bed, ft Length =100

Width =25

Area required by beds and access, ac 0.5

Road width, ft
12

MF/UF Membrane CIP Waste 1
Number of storage tanks
Depth, ft

16
40

Diameter, ft

•
Residuals Management 9-8 ^ ^ ^^
Technical Memorandum for GBRA



^

r..

cu

cc

•

•

^
U

• Z N y N °
' V Q W

LL Z
•c o OW m o G V

• °^QaW^ y^
U) i (7 Z M y p OC

• , O O O ^ :3 o' vi0
z ^^ LL O v°i ^ O.U.J

V cc

y.OWN, o^ cLU
^- -------------,

cn

W

W Q 'b J
F W

U.
LL US z

^ ~ yr

N
W

!^'
.., ..

LL
^U-

•^
`°

°^... a
°

^ __ _____-__I __

^. •
Q W ; ^

_ • Z ----------- - -------- --,Q ^- -------^ ,
^ (; • ^ ° °C

-, ^• o a Q v cn ;-----

° W
f-------- N-----t--, a or m ^ , ^•

w W

J

W --^Q ^ --^---4---- -=

9 Ltt̂

z
ce.,o

V\

co

01 ^^ O

y ^
^

^ C

^F►̂



U

Cl)

ro

rn
cc

Ĉ

'

Q)

n= ^

W

cc Q)W

mwoft
-b"

W

♦Cl)

-; -
W

N

cn w y NJ J

Z
0
H w

m

Z
o

m M
^Q m ^

CO)
N F-

2 0 o o o N GN C)
J v Q

^ ^ ^ a o ai :3

=

a

J

LL.

Wm wo ., a
w~̂a

N
N 4

3::
-- ---- --------- - ------------------------- -

'------- ------- -------------i N
,

a

----------------t--,

w w

n

Q U

_ - --'----f-----

J
J
LL0
z
J

w
H

U)

LL
LL.
0
0

.6"

V
Y.^+

^
t

n

: b4
0



Regional Water Supply Project

9.11. Cost Evaluation

Table 9-5 presents the capital costs associated with the residuals treatment
alternatives.

Table 9-5: CaDital Cost t)ninion